

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

Customer Sold To:
HES NZ Ltd 3 Heb Place Takanini, Auckland, NZ

Order:	5443	Test Standard:	EN1677
Invoice:	36355	Certificate No:	SLR20467
Material:	G100	Factory Order NO.	21/4261#-3
Date:	25/02/2022	Batch :	22-1
Brand	SLR	Colour:	Blue

Item	Quantity (pcs)	Test Quantity (pcs)	Working Load Limit (ton) / WLL	Standard Breakage Force (ton) / BF	Fact Breakage Force (ton) / BF
SLR-1001 CONNECTING LINK 13-10	150	3	6.7T	26.8T	27.19T, 26.93T, 26.98T
SLR-1001 CONNECTING LINK 16-10	200	3	10T	40T	40.11T, 40.3T, 40.17T

Test Conclusion
Qualified

42 Clements Avenue Bundoora Vic Aust
Bundoora Victoria 3083 Australia
Phone + 61 3 94667840

